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SAR TEST REPORT

Equipment Under Test: GSM 850&PCS1900MHz MOBILE PHONE
Model No. : D62a

Market name: OT-C560a
FCCID: RADO032
Applicant : T&A Mobile phones

Address of Applicant : 4/F, No.2966, Jinke Rd, Zhangjiang High-Tech Park,
Pudong Shanghai 201203. P. R. China

Date of Receipt : 2006.05.24

Date of Test : 2006.06.07 — 2006.06.30
Date of Issue : 2006.07.03

Standards:

FCC OET Bulletin 65 supplement C,
ANSI/IEEE C95.1, C95.3, IEEE 1528-2003

In the configuration tested, the EUT complied with the standards specified above.

Remarks:

This report details the results of the testing carried out on one sample, the results contained in this
test report do not relate to other samples of the same product. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any
configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS-CSTC Shanghai GSM Lab or testing done by
SGS-CSTC Shanghai GSM Lab must approve SGS Shanghai GSM Lab in connection with distribution or
use of the product described in this report in writing.

Tested by : Date : 2006.07.03

Approved by : Zhnoad Yugan Date : 2006.07.03
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‘ 1. General Information I
GSM Lab

SGS-CSTC Standards Technical Services Co.Ltd Shanghai Branch

9F the 3" Building, No.889, Yishan Rd, Xuhui District, Shanghai, China
Zip code: 200233

Telephone: +86 (0) 21 6495 1616

Fax: +86 (0) 21 6495 3679

Internet: http://www.cn.sgs.com

1.1 Test Laboratory

1.2 Details of Applicant
Name: T&A Mobile phones

Address: , . .
4/F, No.2966, Jinke Rd, Zhangjiang High-Tech Park, Pudong

Shanghai 201203. P. R. China

1.3 Description of EUT(s)

Brand name ALCATEL
Model No. D62a
Market Name OT-C560a
Serial No. IMEI: 01089900000051-6
Battery Type Lithium-lon
Antenna Type Inner Antenna
Operation Mode GSM850/PCS1900
Modulation Mode GMSK
Tx: 824~849 MHz
GSM850
Frequency range Rx: 869~894 MHz
PCS1900 Tx: 1850~1910 MHz
Rx: 1930~1990 MHz

Maximum RF Conducted Power

GSM850: 33dBm, PCS1900: 30dBm

GPRS

Multi-Slot class 10 uplink 2TS
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1.4 Test Environment
Ambient temperature: 22.0° C
Tissue Simulating Liquid: 22° C

Relative Humidity: 29%

1.5 Operation Configuration
Configuration 1: GSM 850, LeftHandSide Cheek & 15° Tilt Position
Configuration 2: GSM 850, RightHandSide Cheek & 15° Tilt Position
Configuration 3: GSM 850, BodyWorn (2.0 cm between EUT and phantom)
Configuration 4: PCS 1900, LeftHandSide Cheek & 15° Tilt Position

Configuration 5: PCS 1900, RightHandSide Cheek & 15° Tilt Position

Configuration 6: PCS 1900, BodyWorn (2.0 cm between EUT and phantom)

1.6 The SAR Measurement System
A photograph of the SAR measurement System is given in Fig. a.

This SAR Measurement System uses a Computer-controlled 3-D stepper motor system
(Speag Dasy 4 professional system). A Model ES3DV3 3088 E-field probe is used to
determine the internal electric fields. The SAR can be obtained from the equation SAR=
o (|Ei]’)/ p where o and p are the conductivity and mass density of the tissue-simulant.

The DASY4 system for performing compliance tests consists of the following items:

« Astandard high precision 6-axis robot (Stabile RX family) with controller, teach
pendant and software. An arm extension for accommodation the data acquisition
electronics (DAE).

« Adosimetric probe, i.e., an isotropic E-field probe optimized and calibrated for
usage in tissue simulating liquid. The probe is equipped with an optical surface
detector system.

- Adata acquisition electronics (DAE) which performs the signal amplification, signal
multiplexing, AD-conversion, offset measurements, mechanical surface detection,
collision detection, etc. The unit is battery powered with standard or rechargeable
batteries. The signal is optically transmitted to the EOC.
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The Electro-optical converter (EOC) performs the conversion between optical and

electrical of the signals for the digital communication to DAE and for the analog

signal from the optical surface detection. The EOC is connected to the
measurement server.
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Fig. a SAR System Configuration

The function of the measurement server is to perform the time critical tasks such as
signal filtering, control of the robot operation and fast movement interrupts.

A probe alignment unit which improves the (absolute) accuracy of the probe
positioning.

A computer operating Windows 2000.

DASY4 software.

Remote control with teach pendant and additional circuitry for robot safety such as
warning lamps, etc.

The SAM twin phantom enabling testing left-hand, right-hand and body-worn
usage.

The device holder for handheld mobile phones.

Tissue simulating liquid mixed according to the given recipes.
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« Validation dipole kits allowing to validate the proper functioning of the system.

1.7 SAR System Verification

The microwave circuit arrangement for system verification is sketched in Fig. b. The daily
system accuracy verification occurs within the flat section of the SAM phantom. A SAR
measurement was performed to see if the measured SAR was within +/- 10% from the
target SAR values. These tests were done at 900MHz and 1900MHz. The tests were
conducted on the same days as the measurement of the DUT. The obtained results from
the system accuracy verification are displayed in the table 1 (SAR values are normalized
to 1W forward power delivered to the dipole). During the tests, the ambient temperature
of the laboratory was in the range 22°C, the relative humidity was in the range 60% and
the liquid depth above the ear reference points was above 15 cm in all the cases. It is
seen that the system is operating within its specification, as the results are within
acceptable tolerance of the reference values.

D C F

A B _| E I

Fig. b the microwave circuit arrangement used for SAR system verification

Agilent Model E4438C Signal Generator
Mini-Circuit Model ZHL-42 Preamplifier
Agilent Model E4416A Power Meter
Agilent Model 8481H Power Sensor

HT CP6100 20N Dual directional coupler

mmo o w >

Reference dipole antenna
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L Target Target
Validation | Frequency Measured | Measured | Measured
. SAR 1g SAR 10g
Kit MHz SAR 1g SAR 10g Date
(250mW) | (250mW)
ES3DV3 850
2.6 1.67 2.69 1.68 2006-06-28
SN3088 Head
ES3DV3 850
2.69 1.74 277 1.75 2006-06-30
SN3088 Body
ES3DV3 1900
9.89 5.16 9.63 5.05 2006-06-07
SN3088 Head
ES3DV3 1900
9.81 5.22 9.62 5.14 2006-06-07
SN3088 Body

Table 1. Result System Validation

1.8 Tissue Simulant Fluid for the Frequency Band 850MHz and 1900MHZ

The dielectric properties for this body-simulant fluid were measured by using the HP
Model 85070D Dielectric Probe (rates frequency band 200 MHz to 20 GHz) in
conjunction with Agilent E5071B Network Analyzer (300 KHz-8500 MHz). The
Conductivity (o) and Permittivity (p) are listed in Table 2.For the SAR measurement
given in this report. The temperature variation of the Tissue Simulant Fluid was 22°C.

Frequency | Tissue N Permittivity | Conductivity Slrrllulated
(MHz2) Type Limit/Measured ©) (o) Tissue
Temp (°C)
Measured, 2006-06-28 42.26 0.899 225
Head
Recommended Limit 41.515% 0.90%£5% 20-24
835
Measured, 2006-06-30 52.54 0.997 22.5
Body
Recommended Limit 55.2+5% 0.97+5% 20-24
Measured, 2006-06-07 39.53 1.443 22.3
Head
Recommended Limit 40.015% 1.40%5% 20-24
1900
Measured, 2006-06-07 51.55 1.524 22.6
Body
Recommended Limit 53.3t5% 1.52+5% 20-24

Table 2. Dielectric parameters for the Frequency Band 835MHz&1900MHZ
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According to FCC 47 CFR §2.1093(d) the limits to be used for evaluation are based
generally on criteria published by the American National Standards Institute (ANSI) for
localized specific absorption rate (SAR) in Section 4.2 of “IEEE Standard for Safty
Levels with Respect to Human Exposure to Radio Frequency Electromagnetic Fields,
3KHz to 300GHz,” ANSI/IEEE C95.1-1992, Copyright 1992 by the Institute of Electrical
& Electronics Engineers, Inc., New York, New York 10071.

Human Exposure

Uncontrolled Environment
General Population

Spatial Peak SAR
(Brain)

1.60 mWi/g
(averaged over a mass of 1qg)

Table 3. RF Exposure Limits

Notes:

1. Uncontrolled environments are defined as locations where there is potential exposure of

individuals who have no knowledge or control of their potential exposure.



Order No: GSM10003855-1
Date: July. 3, 2006
Page: 11 of 80

2. Summa

of Results

Conducted
Frequency EUT position Output 1g Avg. 10g Avg. Pg:ft:r ?:nb‘; Verdi
Band(MHz) Power (mWi/g) (mWig) (dB) () erdict
(dBm)
LeftHandSide Cheek, Low Channel 32.2 0.795 0.552 -0.168 22 PASS
LeftHandSide Cheek, Mid Channel 32.0 0.865 0.601 -0.199 22 PASS
LeftHandSide Cheek, High Channel 31.9 0.696 0.482 -0.047 22 PASS
LeftHandSide Tilt, Low Channel 32.2 0.462 0.318 -0.022 22 PASS
LeftHandSide Tilt, Mid Channel 32.0 0.450 0.304 -0.289 22 PASS
LeftHandSide Tilt, High Channel 31.9 0.436 0.293 -0.073 22 PASS
GSM 850
RightHandSide Cheek, Low Channel 32.2 0.816 0.548 -0.017 22 PASS
RightHandSide Cheek, Mid Channel 32.0 0.863 0.600 -0.132 22 PASS
RightHandSide Cheek, High Channel 31.9 0.693 0.480 -0.144 22 PASS
RightHandSide Tilt, Low Channel 32.2 0.464 0.324 -0.002 22 PASS
RightHandSide Tilt, Mid Channel 32.0 0.511 0.356 -0.330 22 PASS
RightHandSide Tilt, High Channel 31.9 0.386 0.270 -0.117 22 PASS
GPRS,BodyWorn, Low Channel 32.2 1.3 0.869 -0.126 22 PASS
GSM 850 |GPRS,BodyWorn, Mid Channel 32.0 1.17 0.787 -0.111 22 PASS
GPRS,BodyWorn, High Channel 31.9 0.847 0.576 -0.066 22 PASS
PCS 1900 |LeftHandSide Cheek, Low Channel 29.4 0.566 0.292 0.001 22 PASS
LeftHandSide Cheek, Mid Channel 29.3 0.619 0.316 -0.094 22 PASS
LeftHandSide Cheek, High Channel 29.3 0.676 0.344 -0.098 22 PASS
LeftHandSide Tilt, Low Channel 29.4 0.782 0.397 0.014 22 PASS
LeftHandSide Tilt, Mid Channel 29.3 0.867 0.440 -0.033 22 PASS
LeftHandSide Tilt, High Channel 29.3 0.829 0.418 -0.329 22 PASS
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RightHandSide Cheek, Low Channel 29.4 0.455 0.242 0.122 22 PASS
RightHandSide Cheek, Mid Channel 29.3 0.496 0.263 -0.005 22 PASS
RightHandSide Cheek, High Channel 29.3 0.517 0.273 -0.060 22 PASS
RightHandSide Tilt, Low Channel 29.4 0.754 0.400 -0.049 22 PASS
RightHandSide Tilt, Mid Channel 29.3 0.821 0.432 -0.013 22 PASS
RightHandSide Tilt, High Channel 29.3 0.813 0.423 -0.092 22 PASS
GPRS,BodyWorn, Low Channel 29.4 0.570 0.342 -0.080 22 PASS
PCS 1900 |GPRS,BodyWorn, Mid Channel 29.3 0.555 0.334 -0.089 22 PASS
GPRS,BodyWorn, High Channel 29.3 0.507 0.308 -0.097 22 PASS

Maximum Values

Conducted
Frequency Output |1g Average 10g Power Amb.
Band(MHz) EUT position Power (W/Kg) ?ﬁ':g; ?;g; T(em)p Verdict
(dBm) 9
LeftHandSide Cheek, Mid Channel 32.0 0.865 0.601 -0.199 22 PASS
GSM850
GPRS,BodyWorn, Low Channel 32.2 1.3 0.869 -0.126 22 PASS
LeftHandSide Tilt, Mid Channel 29.3 0.867 0.440 -0.033 22 PASS
PCS1900
GPRS,BodyWorn, Low Channel 29.4 0.570 0.342 -0.080 22 PASS
Note:

1. In GSM850 band, the low, middle and high channels are CH128/824.2MHz, CH189/836.4MHz and
CH251/848.8MHz separately.

2. In PCS1900 band, the low, middle and high channels are CH512/1805.2MHz, CH661/1880.0MHz and
CH810/1909.8MHz separately.

3. For the Bodyworn measurements the sample was only placed with the antenna toward the phantom since
this position delivers the highest SAR values.

4. For the Bodyworn measurements, the distance from the sample to the phantom is 2.0 cm.
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Instrument Model Serial number NO. Dat? of I.ast
Calibration
Desktop PC COMPAQ EVO N/A GSM-SAR-025 N/A
Dasy 4 software V 4.6 build 23 N/A GSM-SAR-001 N/A
Probe ES3DV3 3088 GSM-SAR-034 2005.09.13
DAE DAE3 569 GSM-SAR-023 2005.11.17
Phantom SAM 12 TP-1283 GSM-SAR-005 N/A
Robot RX90L F03/5V32A1/A01 GSM-SAR-008 N/A
900MHz system validation dipole D900V2 184 GSM-SAR-013 2005.8.22
1900MHz Z{Zt;;n validation D1900V2 5d028 GSM-SAR-020 2005.8.25
Dielectric probe kit 85070D US01440168 GSM-SAR-016 2005.12.19
Agilent network analyzer E5071B MY42100549 GSM-SAR-007 2005.12.19
Agilent signal generator E4438 14438CATO-19719 GSM-SAR-008 2005.12.19
Mini-Circuits preamplifier ZHL-42 D041905 GSM-SAR-035 2006.04.19
Agilent power meter E4416A GB41292095 GSM-SAR-010 2005.12.19
Agilent power sensor 8481H MY41091234 GSM-SAR-011 2005.12.19
HT CP6100 20N Coupling 6100 SCP301480120 GSM-SAR-012 2005.12.19
R&S Universal radio CMU200 103633 GSM-AUD-002 2005.12.20

communication tester




Order No: GSM10003855-1

Date: July. 3, 2006
4. Measurements |

Page: 14 of 80
4 1L eftHandSide-Cheek-GSM850-Low

Date/ Time: 2006-6
Test Laboratory: SGS-GSM
FCC-OET65-LeftHandSide-Cheek-GSM850-Low
DUT: GSM100OB®BdbY5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FRKRSeMBbLEON GYEM Bl2et:. 21 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8mBe tméreg myzs. &d; ;. pf
1000°kg/ m

Phantom section: Left Section

Measur ement StHingdharRdr:e cDASSYodn Assessment)

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

« Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - LowhAdAureceaneScanr i(d7z1x% 2 1Xxndn
Maxi mum value of SAR (interpolated) = 0.859 m
Cheek position - LowMEZeaounm eSnzan (r7ixd7 X @) £ Xr
Reference Value = 25.7 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 1.11 W/ kg

SAR(1 g) =SBAR7%6 oW/ g; 0.552 mwWw/ g
Maxi mum value of SAR (measured) = 0.851 mW/g
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dB
— 0.000

—-2.16

-4.32

-b.48

-6.64

-10.8

0dB = 0.851mW/g

4.2l eftHandSide-Cheek-GSM850-Middle

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSide-Cheek-GSM850- Mi d
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLON GYEM BI366:. 41 :MH.z3 Du't
Medi um: HSL850-Head Medi um pam@®rhe tmdr e my2s. e2d;,: pf
1000°%kg/ m

Phantom section: Left Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - MMddAureane8Sc adir i(d71 ¥ 44 15ndr
Maxi mum value of SAR (interpolated) = 0.958 m
Cheek position - Mid/ ZowmmaScraenme(n? x d xi7d): (d
dz=5mm

Reference Value = 26.3 V/m; Power Drift = -0.
Peak SAR (extrapolated) = 1.21 W/ kg

SAR(1 g) =SAR@8&6 W/ g; 0.601 mwW/ g

Maxi mum value of SAR (measured) = 0.917 mW/g
dB

— 0.000

—-2.20

-4.410

-6.60

-8.80

-11.0

0dB =0.917mW/g
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4.3LeftHandSide-Cheek-GSM850-High

Date/ Ti me: 2006 -6

Test Laboratory: SGS-GSM

FCC-OET65-LeftHandSide-Cheek-GSM850- Hi gh

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communi cati on SyMddkan: FRKSeMBbLOn GYELM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamn&rme tméred myz2s. ed;: pf
1000°%kg/ m

Phantom section: Left Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - HimphsAremnmenScagni d:7 dxE19mr
Maxi mum value of SAR (interpolated) = 0.756 m

Cheek positiSeman- (Hxghk/7ZoMemx d xe/me/nGubei O:: d
dz=5mm

Reference Value = 22.7 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.971 W/ kg

SAR(1 g) =SAR6%6 oW/ g;0.482 mW/ g

Maxi mum value of SAR (measured) = 0.740 mW/g
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dB
— 0.000

—-2.22

-4.44

-b.6b

-6.88

-11.1

0dB = 0.740mW/g

4 .41 eftHandSide-Tilt-GSM850-Low

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSide-Tilt-GSM850-Low
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmBa@8rrae tmd s my2s. ed,: pf
1000°%kg/ m

Phantom section: Left Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - LoMewAdAureeanedc amr i(d7 1 x % 3 15%nin,
Maxi mum value of SAR (interpolated) = 0.500 m

Tilt positi®man (LHOwmEbIMCaieentO gri d: dx=5mn

Reference Value = 22.7 V/ m; Power Drift = -0.1
Peak SAR (extrapolated) = 0.765 W/ kg

SAR(1 g) =SAR@6Q@ ogqW/ g;0.318 mW/ g

Maxi mum value of SAR (measured) = 0.495 mW/ g
dB

— 0.000

—-2.22

-4.44

-b.6b

-8.88

-11.1

0 dB =0.495mW/g

4.5LeftHandSide-Tilt-GSM850-Middle

Date/ Ti me: 2006 -6
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Test Laboratory: SGS-GSM

FCC-OET65-LeftHandSide-Tilt-GSM850- Mi d

DUT: GSM100OB®BdbY5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FRKSeMBbLOnN GYELM BI3e5:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamn®me tméred myzs. &d;: pf
1000°%kg/ m

Phantom section: Left Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - Middbhedrhermeat Sgraind: ( 4% x L5nn
Maxi mum value of SAR (interpolated) = 0.499 m

Tilt positiBaoaan Mrddkeé] afamdxenpe/nEubei O:: d
dz=5mm

Reference Value = 22.4 V/ m,; Power Drift = -0.
Peak SAR (extrapolated) = 0.717 W/ kg

SAR(1 g) =SAR@550 oW/ g; 0.304 mW/ g

Maxi mum value of SAR (measured) = 0.478 mW/g
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dB
— 0.000

—-2.34

-4.68

-F.02

-9.36

-11.7

0dB = 0.478mW/g

4.6LeftHandSide-Tilt-GSM850-High

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSide-Tilt-GSM850-Hi gh
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850-Head Medi um pamZrhe tmdr g my2s. e2d;,: pf
1000°%kg/ m

Phantom section: Left Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - HiMhstArenmenScamni d:7 dxE19mnd,
Maxi mum value of SAR (interpolated) = 0.472 m

Tilt positioman -( MHx N7 )Z okoehexs/Bx 2 e €tu bger i @: dx
dz=5mm

Reference Value = 21.2 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.665 W/ kg

SAR(1 g) =SAR@3B6 gqW/ g;0.293 mW/ g

Maxi mum value of SAR (measured) = 0.465 mW/g
dB

— 0.000

—-2.36

-4, 72

-f.08

-9.44

-11.8

0 dB = 0.465mW/g
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4.7RightHandSide-Cheek-GSM850-Low

Date/ Ti me: 2006 -

Test Laboratory: SGS-GSM

FCC-OET65-Right HandSi de-Cheek-GSM850-Low

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FRKSeMBbLOn GYEM Bl2e4:. 21 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamBa@8mle tméreg myz2s. edd;: pf
1000°%kg/ m

Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - LowhAdAureceaneScaar i(del xk 6 1xnn
Maxi mum value of SAR (interpolated) = 0.871 m

Cheek positbBoan-(EZEaWkZdpovmaxidxeme/nCGubei O:: d
dz=5mm

Reference Value = 24.6 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 1.67 W/ kg

SAR(1 g) =SAR@816 oW/ g;0.548 mWwW/ g

Maxi mum value of SAR (measured) = 0.838 mW/g
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dB
— 0.000

—-10.0

-20.0 )

o

-30.0 B ||

-40.0

-50.0

0dB = 0.838mW/g

4.8RightHandSide-Cheek-GSM850-Middle

Date/ Time: 2006 - |
Test Laboratory: SGS- GSM
FCC-OET65- Right HandSi de-Cheek-GSM850- Mi d
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLON GYEM BI366:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamn®me tmdreg myzs. ed;: pf
1000°kg/ m

Phantom section: Right Section

Measur ement StHingdharRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - MiddhedrAerneat Sgraind:( @ % x 1 Or
Maxi mum value of SAR (interpolated) = 0.973 m
Cheek position - MiddIveAZwroenrme&c anmr i(d7:x dx 7!
dz=5mm

Reference Value = 25.5 V/m; Power Drift = -0.
Peak SAR (extrapolated) = 1.16 W/ kg

SAR(1 g) =SAR@8&668 gqW/ g; 0. 600 mwW/g

Maxi mum value of SAR (measured) = 0.920 mW/g
dB

— 0.000

—-2.12

-4.24

-b.36

-8.48

-10.6

0dB =0.920mW/g
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4.9RightHandSide-Cheek-GSM850-High

Date/ Ti me: 2006 -6

Test Laboratory: SGS-GSM

FCC-OET65-Right HandSi de-Cheek-GSM850- Hig

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communi cati on SyMddkan: FRKSeMBbLOn GYELM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850- Head Medi um pamn&rme tméred myz2s. ed;: pf
1000°%kg/ m

Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - HiMhstAremenScagni d:6 dxE @4 mr
Maxi mum value of SAR (interpolated) = 0.763 m

Cheek positiSeman- (Hxghk/7ZoMemx d xe/me/nGubei O:: d
dz=5mm

Reference Value = 22.3 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.912 W kg

SAR(1 g) =SAR6%6 oW/ g;0.480 mW/ g

Maxi mum value of SAR (measured) = 0.744 mW/g
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dB
— 0.000

—-2.14

-4.28

-6.42

-8.56

-10.7

0 dB = 0.744mW/g

4.10RightHandSide-Tilt-GSM850-Low

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65- Right HandSide-Tilt-GSM850-Low
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLON GYEM Bl2ed:. 21 :MH.z3 Du't
Medi um: HSL850-Head Medi um parmBa@8rrae tmd s my2s. ed,: pf
1000°%kg/ m

Phantom section: Right Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - LoMwhAureeameSc amr i(da1 x 1 6 15nin),
Maxi mum value of SAR (interpolated) = 0.492 m

Tilt positicoann -( 7LxX07wWk/ 7Z2)0 O xS7ux &)k Ctu bger i @: d x
dz=5mm

Reference Value = 22.2 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.627 W/ kg

SAR(1 g) =SAR@&6a@ ogW/ g; 0.324 mW/ g

Maxi mum value of SAR (measured) = 0.496 mW/ g
dB

— 0.000

—-1.97

-3.93

-h.90

\

-f.86

-9.83

0 dB = 0.496mW/g
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4.11RightHandSide-Tilt-GSM850-Middle

Date/ Ti me: 2006 -6

Test Laboratory: SGS-GSM

FCC-OET65-Right HandSi de-Tilt-GSM850- Mi d

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communi cati on SyMddkan: FRKSeMBbLOnN GYELM BI3e5:. 41 :MH.z3 Du't
Medi um: HSL850- Head Medi um pan®rme tméred myzs. &d;: pf
1000°%kg/ m

Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - Middbhedrhermeat Sgraind: ( @ % x 1Dnn
Maxi mum value of SAR (interpolated) = 0.565 m
Tilt position - MiddIveaAZwroemeS&8c amqr i(dZx dx 9
Reference Value = 23.4 V/ m,; Power Drift = -0..
Peak SAR (extrapolated) = 0.688 W kg

SAR(1 g) =SAR61Q oW/ g;0.356 mWwW/ g
Maxi mum value of SAR (measured) = 0.545 mW/g
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dB
— 0.000

—-1.95

-3.90

-h.8b

-7.81

-9.76

0 dB = 0.545mW/g

4.12 RightHandSide-Tilt-GSM850-High

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65- Ri ght HandSide-Tilt-GSM850- Hi gh
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cati on SyMddan: FKESeMBbLOnN GYEM Bl4e8:. 81 :MH.z3 Du't
Medi um: HSL850-Head Medi um pamZrhe tmdr g my2s. e2d;,: pf
1000°%kg/ m

Phantom section: Right Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.91, 5.91, 5.91); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - Hiugas/uAreantScgan d( 6dx=9115xn)
Maxi mum value of SAR (interpolated) = 0.420 m

Tilt positioman -( MHx N7 )Z okoehexs/Bx 2 e €tu bger i @: dx
dz=5mm

Reference Value = 19.8 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 0.515 W/ kg

SAR(1 g) =SAR@86 gqW/g;0.270 mW/ g

Maxi mum value of SAR (measured) = 0.410 mW/g
dB

— 0.000

—-1.93

-3.87

-h.80

-f.74

-9.67

0dB =0.410mW/g
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4.13Body-Worn-GSM850-GPRS-Low

Date/ Ti me: 2006 -6

Test Laboratory: SGS-GSM

FCC-OET65-Body-Worn-GSM850- GPRS-Low-2cm
DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMobde, EGMEEONGEPRSE24.2 1MHAzZ; Du
Medi um: HSL850- Btoalrys Megla di:m fp ax9 882 4dm2ec/ M2 ;6 0 &
1000°%kg/ m

Phantom section: Fl at Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.83, 5.83, 5.83); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - Low/ AMeamauSement( 51X ®:1xdlx)=15 mm,
Maxi mum vahterepfol @aARd)iI = 1. 42 mW/ g

Body Worn -—<calhowW/7A&Xmi)S & xs7ux @me €tu bger i @1z dx-
dz=5mm

Reference Value = 19.7 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 1.95 W/ kg

SAR(1 g) SAR(XIOmMwWjgsr 0.869 mW/ g

Maxi mum value of SAR (measured) = 1.40 mW/g
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dB
— 0.000

— -2.48

-4.96

-7.44

-9.92

-12.4

0 dB = 1.40mW/g

4.14Body-Worn-GSM850-GPRS-Middle

Date/ Time: 2006-6
Test Laboratory: SGS- GSM
FCC-OET65-Body-Worn-GSM850- GPRS-Mid-2cm
DUT: GSM100 OBmBdby5;J ;S elryipael:: 20060607

Communication SyMode;, EGHMEGEONGPRSEB@. 4 1MHz; Du
Medi um: HSL 850 - Btoedrys Megla di:m fp ax9&@88386mhMec/MH2 ., & 0 &
1000°kg/ m

Phantom section: FI at Secti on

Measur ement StHingdharRdr:e cDASSYodn Assessment)
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DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.83, 5.83, 5.83); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - Middl|l eMeAseae ecnan g¢( 5d:x 9dIxx1 b mm,
Maxi mum vahoerepol @8ARd)i = 1.29 mW/ g

Body Worn - Middl e/ Zpoas uSeanant 7gxr7ixd7 ) dxC=uson
Reference Value = 18.4 V/m; Power Drift = -0.
Peak SAR (extrapolated) = 1.70 W/ kg

SAR(1 g) =SAR(1170 mgWy/ g= 0. 787 mW/ ¢

Maxi mum value of SAR (measured) = 1.24 mW/g
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dB
— 0.000

— -2.4b

-4.92

-f.38

-9.84

-12.3

0 dB = 1.24mW/g

4.15Body-Worn-GSM850-GPRS-High

Date/ Ti me: 2006- 6
Test Laboratory: SGS- GSM
FCC-OET65-Body-Worn-GSM850- GPRS-High-2cm

DUT: GSM100 OBmBdby5;J ;S elryipael:: 20060607
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Communication SyMobde, EE6EMEEONGEPRSELI &8 1MHz; Du

Medi um: HSL850- Btoalrys Megla di:m fp a¥0d8ndn8h.08¢ mMdtRze,5 ; 0 p=
1000°%kg/ m

Phantom section: Fl at Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(5.83, 5.83, 5.83); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

« Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - High/Merasar Seamt (g3 129 1dkx1l=)1:5 mm,
Maxi mum value of SAR (interpolated) = 0.933 m

Body Wor n -caHi gh7/xZ7oxorm) & axs7ux &2 )nk €tu bger i @: dx
dz=5mm

Reference Value = 15.5 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 1.23 W/ kg

SAR(1 g) =SAR@G20 oW/ g; 0.576 mW/g

Maxi mum value of SAR (measured) = 0.901 mW/g
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dB
— 0.000

— -2.4b

-4.92

-f.38

-9.84

-12.3

0dB = 0.901mW/g

4.16LeftHandSide-Cheek-PCS1900-Low

Dat e/ Ti me: 2006 -
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSi de-Cheek-PCS1900-Low

DUT: GSM100 OBmBdby5;J ;S elryipael:: 20060607
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Communication SyMdaegen: PRPCSAOOME VS KBly&d ®k.:2 1MHz ;3D

Medi um: HSL1900 Medium par amembépsnyusded..5;f p= =1
kgi m

Phantom section: Left Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

« Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - LowhAdAureceaneScanr i(d7z1x% 2 1Xxnn
Maxi mum value of SAR (interpolated) = 0.644 m

Cheek positbBoan-(EZEaWkZdpovmaxidxeme/nGubei O:: d
dz=5mm

Reference Value = 18.6 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.04 W/ kg

SAR(1 g) =SARH6GE6 oW/ g;0.292 mW/ g

Maxi mum value of SAR (measured) = 0.632 mW/g
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dB
— 0.000

— -3.82

-f.64

-11.5

-15.3

-18.1

0dB = 0.632mW/g

4.17LeftHandSide-Cheek-PCS1900-Middle

Date/ Time: 2006 - |
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSide-Cheek-PCS1900- Mi d
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communication SyMdadcean: PCSAOVOHMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Medium par ametodms=1k4@d3; fp==1.
kgi m

Phantom section: Left Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - MiddhedrAerneat Sgraind:( 4% x 14lr
Maxi mum value of SAR (interpolated) = 0.719 m
Cheek position - MiddIveAZwroenrme&c anmr i(d7:x dx 7!
dz=5mm

Reference Value = 19.4 V/m;, Power Drift = -0.
Peak SAR (extrapolated) = 1.14 W/ kg

SAR(1 g) =SAR619 qW/ g; 0.316 mW/g

Maxi mum value of SAR (measured) = 0.683 mW/g

dB

— 0.000

—-3.88

-f. 76

-11.6

-15.5

-19.4

0 dB = 0.683mW/g
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4.18LeftHandSide-Cheek-PCS1900-High

Date/ Time: 2006 - |
Test Laboratory: SGS-GSM
FCC-OET65-LeftHandSide-Cheek-PCS1900-Hig
DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMdaegeaen: PRPCSAOOME VS KBlyxd R.:8 1MHz ;3D

Medi um: HSL1900 Medium par amembépsnyusded;: @ = 1C
kgi m
Phantom section: Left Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - HimphsAremnmenScagni d:7 dxE19mr
Maxi mum value of SAR (interpolated) = 0.794 m

Cheek positiSeman- (Hxghk/7ZoMemx d xe/me/nGubei O:: d
dz=5mm

Reference Value = 20.2 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 1.26 W/ kg

SAR(1 g) =SAR6XI6 oW/ g;0.344 mW/ g

Maxi mum value of SAR (measured) = 0.745 mW/g
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dB
— 0.000

—-3.92

-f.64

-11.8

-15.7

-19.6

0dB = 0.745mW/g

4.19LeftHandSide-Tilt-PCS1900-Low

Date/ Time: 2006 - |
Test Laboratory: SGS- GSM
FCC-OET65-LeftHandSide-Tilt-PCS1900-Low
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cation SyMdceen: PCSAOOMAE VWS KBly&T k.:2 1MHEz ;3D
Medi um: HSL1900 Medium par ametmbépsnmsled.:5;f p= =1.
kgi m

Phantom section: Left Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - LoMwhAureeameScamr i(d7 1 x 1 2 15nin),
Maxi mum value of SAR (interpolated) = 0.922 m

Tilt positicoann -( 7LxX07wWk/ 7Z2)0 O xS7ux &)k Ctu bger i @: d x
dz=5mm

Reference Value = 23.5 V/ m; Power Drift = 0.0
Peak SAR (extrapolated) = 1.47 W/ kg

SAR(1 g) =SAR{78Q@ ogW/g;0.397 mW/ g

Maxi mum value of SAR (measured) = 0.869 mW/g
dB

— 0.000

—-3.86

i

-11.6

-15.4

-19.3

0 dB = 0.869mMW/g
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4.20LeftHandSide-Tilt-PCS1900-Middle

Date/ Ti me: 2006 -

Test Laboratory: SGS-GSM

FCC-OET65-LeftHandSide-Tilt-PCS1900-Mi d

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMdaegen: PRPCSAOOMc G NU&ELE0 1IMHz ;3Dut )
Medi um: HSL1900 Medium par ametodrms=1r4e0@d3; fp==1.
kgi m

Phantom section: Left Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - Middbhedrhermeat Sgraind:( 4% x L5nin
Maxi mum vahterepfol @aARd)i = 1. 03 mW/ g
Tilt position - MiddIveaAZwroemeS&8c amqr i(dZx dx 9
Reference Value = 24.8 V/ m,; Power Drift = -0."1
Peak SAR (extrapolated) = 1.64 W/ kg

SAR(1 g) =SARE6G oW/ g; 0.440 mW/ g
Maxi mum value of SAR (measured) = 0.976 mW/g
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dB
— 0.000

—-3.92

-f.64

-11.8

-15.7

-19.6

0dB = 0.976mW/g

4.21L eftHandSide-Tilt-PCS1900-High

Date/ Ti me: 2006- |
Test Laboratory: SGS-GSM
FCC-OET65-LeftHandSide-Tilt-PCS1900-Hi gh
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communication SyMdceen: PCSAOOME VWS KBlyTdR.:8 1MHz ;3D

Medi um: HSL1900 Medium par ametmbépsnmsied,: @ = 1C
kgl m
Phantom section: Left Section

Measur ement StHingdha rRdr:e cDASSYodn Assessment)
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - HiMhstArenmenScamni d:7 dxE19mnd,
Maxi mum value of SAR (interpolated) = 0.995 m

Tilt positioman -( MHx N7 )Z okoehexs/Bx 2 e €tu bger i @: dx
dz=5mm

Reference Value = 24.4 V/ m; Power Drift = -0.
Peak SAR (extrapolated) = 1.58 W/ kg

SAR(1 g) =SAR@E20 qW/ g;0.418 mW/ g

Maxi mum value of SAR (measured) = 0.930 mW/g
dB

— 0.000

—-3.98

-f.96

-11.9

-15.9

-19.9

0 dB = 0.930mW/g
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4.22RightHandSide-Cheek-PCS1900-Low

Date/ Ti me: 2006 -

Test Laboratory: SGS-GSM

FCC-OET65- Right HandSi de-Cheek-PCS1900-1Lo

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMdaegen: PRPCSAOOME VS KBly&d ®k.:2 1MHz ;3D
Medi um: HSL1900 Medium par amembépsnyusded..5;f p= =1
kgi m

Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - LowhAdAureceaneScaar i(del xk 6 1xnn
Maxi mum value of SAR (interpolated) = 0.505 m

Cheek positbBoan-(EZEaWkZdpovmaxidxeme/nCGubei O:: d
dz=5mm

Reference Value = 15.4 V/ m; Power Drift = 0.1
Peak SAR (extrapolated) = 0.821 W kg

SAR(1 g) =SAR@éH8 oW/ g;0.242 mW/ g

Maxi mum value of SAR (measured) = 0.512 mW/g
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dB
— 0.000

—-3.72

-f.44

-11.2

-14.9

-18.6

0dB = 0.512mW/g

4.23RightHandSide-Cheek-PCS1900-Middle

Date/ Time: 2006 - |
Test Laboratory: SGS- GSM
FCC-OET65- Right HandSi de-Cheek-PCS1900- Mi
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communication SyMdadcean: PCSAOVOHMDc VG NI &30 1MHz ;3Dut )
Medi um: HSL1900 Medium par ametodms=1r40@d3; fp==1.
kgi m

Phantom section: Right Section

Measur ement StHingdharRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - MiddhedrAerneat Sgraind:( @ % x 1 Or
Maxi mum value of SAR (interpolated) = 0.555 m
Cheek position - MiddIveAZwroenrme&c anmr i(d7:x dx 7!
dz=5mm

Reference Value = 16.5 V/m; Power Drift = -0.
Peak SAR (extrapolated) = 0.887 W kg

SAR(1 g) =SAR@%®6 qW/ g;0.263 mW/ g

Maxi mum value of SAR (measured) = 0.552 mW/ g

dB

— 0.000

—1-3.70

-f.40

-11.1

-14.8

-18.5

0 dB = 0.552mW/g
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4.24RightHandSide-Cheek-PCS1900-High

Date/ Time: 2006 - |
Test Laboratory: SGS-GSM
FCC-OET65-Right HandSi de-Cheek-PCS1900- Hi
DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMdaegeaen: PRPCSAOOME VS KBlyxd R.:8 1MHz ;3D

Medi um: HSL1900 Medium par amembépsnyusded;: @ = 1C
kgi m
Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Cheek position - HiMhstAremenScagni d:6 dxE @4 mr
Maxi mum value of SAR (interpolated) = 0.575 m

Cheek positiSeman- (Hxghk/7ZoMemx d xe/me/nGubei O:: d
dz=5mm

Reference Value = 16.9 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.940 W/ kg

SAR(1 g) =SARH610G oW/ g; 0.273 mW/g

Maxi mum value of SAR (measured) = 0.575 mW/g
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dB
— 0.000

—-3.80

-f.60

-11.4

-15.2 y

-19.0

0dB = 0.575mW/g

4.25RightHandSide-Tilt-PCS1900-Low

Date/ Time: 2006 - |
Test Laboratory: SGS- GSM
FCC-OET65- Right HandSide-Tilt-PCS1900-Low
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communi cation SyMdceen: PCSAOOMAE VWS KBly&T k.:2 1MHEz ;3D
Medi um: HSL1900 Medium par amembéposnmusded..5;f p= =1,
kgi m

Phantom section: Right Section

Measur ement StHingdharRdr:ecDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - LoMwhAureeameSc amr i(da1 x 1 6 15nin),
Maxi mum value of SAR (interpolated) = 0.891 m

Tilt positicoann -( 7LxX07wWk/ 7Z2)0 O xS7ux &)k Ctu bger i @: d x
dz=5mm

Reference Value = 21.8 V/m;, Power Drift = -20.
Peak SAR (extrapolated) = 1.34 W/ kg

SAR(1 g) =SAR{7®@8 gW/ g;0.400 mW/ g

Maxi mum value of SAR (measured) = 0.838 mW/g
dB

— 0.000

—-3.82

-f.64

-11.5

-15.3

-19.1

0 dB = 0.838mW/g
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4.26RightHandSide-Tilt-PCS1900-Middle

Date/ Ti me: 2006 -

Test Laboratory: SGS-GSM

FCC-OET65-Right HandSi de-Tilt-PCS1900-Mi d

DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication SyMdaegen: PRPCSAOOMc G NU&ELE0 1IMHz ;3Dut )
Medi um: HSL1900 Medium par ametodrms=1r4e0@d3; fp==1.
kgi m

Phantom section: Right Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - Middbhedrhermeat Sgraind: ( @ % x 1Dnn
Maxi mum value of SAR (interpolated) = 0.963 m
Tilt position - MiddIveaAZwroemeS&8c amqr i(dZx dx 9
Reference Value = 22.5 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 1.48 W/ kg

SAR(1 g) =SARg20 oW/ g;0.432 mW/g
Maxi mum value of SAR (measured) = 0.922 mW/g
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dB
— 0.000

—-3.80

-f.60

-11.4

-15.2

-19.0

0dB = 0.922mW/g

4.27RightHandSide-Tilt-PCS1900-High

Date/ Ti me: 2006- |
Test Laboratory: SGS-GSM
FCC-OET65- Ri ght HandSide-Tilt-PCS1900-Hig
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communication SyMdceen: PCSAOOME VWS KBlyTdR.:8 1MHz ;3D

Medi um: HSL1900 Medium par ametmbépsnmsied,: @ = 1C
kgl m
Phantom section: Right Section

Measur ement StHingdha rRdr:e cDASSYodn Assessment)
DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.93, 4.93, 4.93); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17
e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283
e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Tilt position - HivgphstArenen$Scagni d:6 dx 034 mn,
Maxi mum value of SAR (interpolated) = 0.969 m

Tilt positioman -( MHx N7 )Z okoehexs/Bx 2 e €tu bger i @: dx
dz=5mm

Reference Value = 22.3 V/m;, Power Drift = -0.
Peak SAR (extrapolated) = 1.49 W/ kg

SAR(1 g) =SAR@E16 oW/ g;0.423 mW/ g

Maxi mum value of SAR (measured) = 0.912 mW/g
dB

— 0.000

— -3.82

-f.64

-11.5

-15.3

-19.1

0dB =0.912mW/g
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4.28Body-Worn-PCS1900-GPRS-Low

Date/ Ti me: 2006 -

Test Laboratory: SGS-GSM

FCC-OET65-Body-Worn-PCS1900- GPRS-Low-2cm
DUT: GSM100 OB®Bdby5;J ;Selryipael:: 20060607

Communication Sy#8Mbdm; FPECEHoe0eBPREBEDe2 MH4; D
Medi um: HSL1900-Bedy Mosecdidumfp ar @& Onhd /WMEl.z6; op
1000°%kg/ m

Phantom section: Fl at Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.53, 4.53, 4.53); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - Low/ AMeamauSement( 51X ®:1xdlx)=15 mm,
Maxi mum value of SAR (interpolated) = 0.646 m

Body Worn -—<calhowW/7A&Xmi)S & xs7ux @me €tu bger i @1z dx-
dz=5mm

Reference Value = 18.7 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.944 W/ kg

SAR(1 g) =SARBGIO0O oW/ g; 0.342 mW/ g

Maxi mum value of SAR (measured) = 0.612 mW/g
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dB
— 0.000

—-3.18

-b.36

-9.54

-12.7

-15.9

0dB = 0.612mW/g

4.29Body-Worn-PCS1900-GPRS-Middle

Date/ Ti me: 2006 -
Test Laboratory: SGS- GSM
FCC-OET65-Body-Worn-PCS1900- GPRS-Mid-2cm
DUT: GSM100 OBmBdby5;J ;Selryipael:: 20060607

Communication Sy#$ovdm; FCBHoeoay GEREBE80O MH4; Dut
Medi um: HSL1900-Bedy Msosdidumfpad2d @Ehb+MEBAL.c5¢ p
1000°%kg/ m

Phantom section: FI at Secti on

Measur ement StHingdharRdr:e cDASSYodn Assessment)

DASY4 Configuration:

o Probe: ES3DV3 - SN3088; ConvF(4.53, 4.53, 4.53); Calibrated: 2005-9-13
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e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - Middl eMeAseaerecnan g¢ 5d:x 9dIxx1 b mm,
Maxi mum value of SAR (interpolated) = 0.630 m
Body Worn - Middl e/ Zpoas uSeannt 7gxr7>x7 ) dxCuson
Reference Value = 18.8 V/ m; Power Drift = -0.1
Peak SAR (extrapolated) = 0.899 W/ kg

SAR(1 g) =SARGHEB W/ g; 0.334 mW/ g

Maxi mum value of SAR (measured) = 0.598 mW/ g

dB

— 0.000

—-3.18

-b.36

-9.54

-12.7

-15.9

0 dB = 0.598mW/g

4.30Body-Worn-PCS1900-GPRS-High

Date/ Ti me: 2006 -
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Test Laboratory: SGS-GSM

FCC-OET65-Body-Worn-PCS1900- GPRS-High-2c
DUT: GSM100OB®BdbY5;J ;Selryipael:: 20060607

Communication Sy#8Mbdm; FPCEHoe0eBPREYPOOeB8 MH4; D
Medi um: HSL1900-Bedy Mosecdidumfp ar &5® Inhd /WMEl.z5%; op
1000°%kg/ m

Phantom section: Fl at Section

Measur ement SthangdharPRdr:e cDASSYodn Assessment)

DASY4 Configuration:

e Probe: ES3DV3 - SN3088; ConvF(4.53, 4.53, 4.53); Calibrated: 2005-9-13

e Sensor-Surface: 4mm (Mechanical Surface Detection)

o Electronics: DAE3 Sn569; Calibrated: 2005-11-17

e Phantom: SAM 12; Type: SAM V4.0; Seria: TP-1283

e Measurement SW: DASY 4, V4.6 Build 23; Postprocessing SW: SEMCAD, V1.8 Build 160

Body Worn - High/Merasar Seamt (g3 129 1dkx1l=)1:5 mm,
Maxi mum value of SAR (interpolated) = 0.565 m

Body Wor n -caHi gh7/xZ7oxorm) & axs7ux 2k €tu bger i @: dx
dz=5mm

Reference Value = 17.5 V/ m; Power Drift = -0."1
Peak SAR (extrapolated) = 0.791 W/ kg

SAR(1 g) =SARH6O00TG oW/ g; 0.308 mw/ g

Maxi mum value of SAR (measured) = 0.547 mW/g
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dB
0.000

-3.12
-6.24
-9.36

-12.5 V

-15.6

0 dB = 0.547mW/g
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1. Photographs of Test Setup
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Fig.1 Photograph of the SAR measurement System

-;.'-\ ss0MHz |
e o .

15em

*—

Fig.2 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for
Left-Head Side

13 cm

Fig.3 Photograph of the Tissue Simulant
Liquid depth 15cm for Body-Worn
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19N Hz R

I % cim

[53¢m »
.q_
Fig.4 Photograph of the Tissue Simulant Fig.5 Photograph of the Tissue Simulant
Fluid Liquid depth 15cm for Liquid depth 15cm for Body-Worn

Right-Head Side

4

Fig.6 Photograph of the Left Hand Side Cheek status

Fig.7 Photograph of the Left Hand Side Tilt status
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Fig.9 Photograph of the Right Hand Side Tilt status
|

Fig.10 Photograph of the BodyWorn status
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2. Photographs of the EUT

Fig.11 Front View

Fig.12 Back View
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3. Photographs of the battery

Fig.13 Front view of battery Fig.14 Back view of battery

4. Photograph of the charger
|

Fig.15 Charger
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5. Probe Calibration certificate
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creiEy Ty Fr S Pezurn OPhoa o Marohas @l Soomddeen Aerredistios da: FCS 108
Tha S=aa Aocresd i s ona of e i A
uriiris Agresmeri for e ecopnition ol oliberion cenifcrias

Glasaany:

TaL == aimalating louid

RORMy 2 sarmifidly in free spaca

CanF sansitvity in TEL | HORM=y,z

LR dinde compresson paint

Pofanzation o ip rotabion around probe mos

Poiarizalion & 4 rotafan arcund an axis that is in (e plane nomrmal o probe axis (at

measuramant candar), La., =1 & nomal o probe Exs

Caliwation ks Performed According to the Following Standards:

a)

b}

IEEE 5td 15248-30033, "IEEE Recommanded Practice for Determning the Peak Spatai-
Avaragad Spacific Absorplion Rale (SAR] in e Human Head from Wirsdass
Communicaliona Davicea: Maasurement Techniguas®, Decambar 2003

CEMELEC EN 50381, “Basic standard Tor the measuramenl of Specific Absorplion Rate
ralated 10 human exposure o alectromagnatic fakis from mobile phones (300 MHz - 3
GiHz), July 2001

lhthﬂhﬂmll-ldqnd interpredation of Parameters:

NORMy, .2 Assessed for E-field polarizaton & = 0 {f < 900 MHz in TEM-ced; T = 1800 MHE:
22 waveguide). HORMLy.z oo r,ml]l intermadaia values, |.o., the uncertEnties of
NORMxLY.Z B0es nat aftect tha E*-fald uncertainty inside TSL (sas balow CanvF).
NORWTe Y.z = NORMY, ¥z = fequency_mspanss (see Frequency Responsa Chart)]. This
Iranzation 5 implemantad in DASY4 softwana varsaons latar than 4.2, The uncertainty o
1ha freguency response i@ included in the siated wncamtainty ol GomeF.

DERx w2 DOP are numaerical linaanzation paramesers assessad based on he dats of
porwal Bweep (N0 uncarainty required). DCP doss nol depend on frequency noe maiia,

CaonvF ang Boungary Efac Paramalars’ Azsassad in fal phaniom usirg E-lisld (or
Tamparara Transtar Standard for f < 804 MHz) and insica wavaguica using anahdical fisld
distribitions based on powar measuremants for T = 300 MHz. The sams saluips are used for
assessman of he paramedars apphed for boundany compensasian (alpha, deplh) of which
typical unceriamnty valuss ars piven Thase parameters are used in DASY4 softwan ta
improve probe Accuracy closa W she boundary. The sensiiivity in TSL comesponds i
NORMy, ¥z * ComE wharaby the uncertainty comesponds o thal given lor ComvF A
frequency dependant Conv® 18 used in DASY vefsion 4.4 and highsar which sl ows
axisnding 1 wabdity from + 50 MHz o £ 100 MHz

Sphencal satropy (30 dewlalion from lsatiogy): Ina field of low gradianis realized using &
Mal phamiom axpased by a palch antenna,

Sengor Offzar The gensor ofsal cormasponds 10 the aMael of virual measuramenl canler
fram he prabe G (on prabe axis) Ko tolsrance required.

Corifcain Mo E53-3088_Bepdh P 2l 0
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ES30W3 SMH: 3088 Heptember 13, 2005

Probe ES3DV3

SN:3088

Manufactured: July 20, 2005
Calibratad: September 13, 2005

Calibrated for DASY Systems

(Mo reen-Domea e wih DAEYE systaml]

Carribaate b EB-308E_Bepds Fege 30l 0
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ESIDVI 3N 30E8 Saptembar 13, 200%

DASY - Parameters of Probe: ES3DV3 SN:3088

Sensilivity in Free Space” Diode Comgression”
MHommE 1,32 2 40.9% WM OcP x a5 my
Mo .24 0 t00% uWIIm) ncpy a5 m
MormZ 12 s ovEvIm) OcEZ a5 mi

Sansitivity in Tissue Simulating Liguid (Comversion Factors)

Phansa i Page 3.

Boundary Effect
TEL B0 MMz Typical SAR gradiant: 4 % psr mm
Sene Cenlor o Phantom Suriace Distance A0 mm 40 mm
AR =] ‘Withoul Corvecon Algoethn ] T
AR, [ ‘#ith Comechion Algonthm na .1
TEL 1750 MHe  Tymiesl SAR gradiant 10 % par e
Sanind Tl by Phaniom Suiaos Dissanoa 3.0 w0 s
AR, [ Without Comecion sigorthm T 45
EA R, [ LT oMo Algeriitm 0.4 0.z
Sensor Cifsel
Probe T o Ssnor Cenier 28 =m

[Tha reposted uncartiinty af mansimment |s slated &5 ihe stardard uncernlny of
messuremand mailtiplied by the coverage facior k=), which for a nofmal distribision
‘corresponds 1o a coverage probabiity of approsimately B5%,

® Tha sxcarinicema ol Horell, ¥ dn e il e 0 Sl oesrisnty eeda TOL jssa Paga 1)
B M b iy ot

Coibziln Ho ES1-HI58 Sapdt Paga 4l i
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ES3I0NVI SW:1088 Sepltember 13, 2005

Frequency Response of E-Field
(TEM-Cell;fi110 EXX, Waveguide: R22)
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Uincariaingy of Frequency Response of E-feld; 1 5.7% (=3)
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EE30VY SM-3088 September 13, 2005

Receiving Pattern (¢), % = 0°

F= 600 MHz, TEM i6110EXX f= 1800 MHz, WG R22

12

2

2-3 ==t M1 KR
E o —— 10 Al

L0 St rsnsaoran sttt an,,  ssanraapy
E T #8001 Miriz

i —a— D50 WHE

=T

a8

i0

a =] 130 &0 Zii b 1] 50

Urcartainty of Arial mobropy Assessman: + 8.5% =2y
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Septembar 13, 2005

Dynamic Range f(SAR,..4)
{(Waveguide R22, f = 1800 MHz)

[iNLgl i3] oA 1 T T 1]

Cartleaie oo ERRD0ER_Gapt

oo [-% ] 1 13 00
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ESA0VI SM-3088 Saptambar 13, 2005

Conversion Factor Assessment

= 500 MMz, WGELS RE |head) = ATHE MHE, WGELS RZ2 |
55 380
k1] .:."I.ﬂ‘

SR ] (W
B
EAN| mion ] ¢ W
T
=

15
100

18

a5 an

an an

=] i £ [ =] o =1 40 L]
Hmm] #irmem]

—&— dmiyiesl  —F— NMadsunsmaris =@ Arabicad —f Harmremania
F[WHa] Walldity [NHzf TEL _Parmiivily  Cosdustisity  Alpha  Dugth  Cormef Uncarsinty
000 £ 500 = 100 Hawd 41.5+5% 007 £ 5% 047 140 501 & 11.0% (k=]
ITS] & 500100 Head 401 £5E 137+ 5% 034 230 407 = 1105 kedy
1 5100 Hepd A00:FE 180+ 5% 0z ZIE 431 = 11.0% [k=2)
200 50w 100 tapd ADD LY 18015 nEm IM 48T = 11.0% k=23
B 30100 Body G50:5% 1051 5% OE1 125 583 £ 11.0% [k=2}
1780 ¢80/ 4 100 Body 934 :5% 45 :5% 028 253 61 & 11.0% {k=2}
1900 #50/ & 100 Body S3345% TITi0% QI L 451 & 11.0% =2}
2000 =50 :100 Body 533+ 5%  TE) 35% G2 a2 44T & 11.0% {k=2)

¥ This wallding il § 100 MHE srly spphins for DREY wd.4 gad fighas [sse Page 5. Tha srcarisingy i e RSS
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ES30V3 SN:I088 Seplember 13, 2005

Deviation from Isotropy in HSL

Errar {§, 4], = 200 MHz

DA D000 W-DE0-Da0 00D 00030

@002 Enaaes Sossas @ossoss B0

Uneirlaily of Spharcsl lsalropy Asssasmant; £ 2 5% &23)

Camfople No £8)-3083E_Sapi Paga ol 9
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Tol. Prob, | Div. | (&) (esd | Bt une. (4 950 | (v
Frror Description (+ %) | dist. (1) | (A0 | (1g) | (10g]
Measurement Svstem
Probe Calibration 4.8 N 1 1 1 4.8 4.8 %
Axial Tsotropy 4.7 I v3 1 1 2.7 2.7 %"
Hemispherical Tsotropy I} I a3 1 1 [ ] %"
Boundary Effects 1.0 I W3 1 1 (.G (N %"
Linearity 4.7 I /3 1 1 2.7 2.7 %"
Syatem Detection Limit 1.0 I W3 1 1 (.G (N %"
Readout Electronics 1.0 N 1 1 1 1.0 1.0 %"
Responze Time I} I 3 1 1 [ ] %"
Integration Time M I W3 1 1 1] 0] %
RF Ambhient Conditions 3.0 R 3 1 1 1.7 1.7 %
Probe Positioner .4 I VW3 1 1 nz2 nz2 %
Probe Positioning 2.0 I 3 1 1 1.7 L7 %
Algorithims for Max., SAR Ewal, 1.0 I '3 1 1 .6 [.& %
“i]:--.l]l'
Dipole Axis to Liquid Distance 2.0 3 1 1 1.2 1.2 %
[nput power and SAR drift meas. 4.7 3 1 1 2.7 27 w
FPhantom and Tissue Param.
Phantom Uneertainty 4.0 I 3 1 1 23 2.3 w
Liguid Conductivity (target) 5.0 R. L3 064 | (043 1.5 1.2 w
Liguid Conductivity {meas.) 2.5 N 1 G4 | 043 1. 1.1 e
Liguid Permittivity (target) o.0 I V3 06 | (.49 1.7 1.4 w
Liguid Permittivity (meas.} 2.5 N 1 06 [ (.49 1.5 1.2 e
Combined Stdandard Uncertainty =.4 =.1 %
Coverage Factor for 959 kp=2
Fxpanded Uncertainty | 1G5 | 16.2 |

Dasy4 Uncertainty Budget



Order No: GSM10003855-1
Date: July. 3, 2006

Page: 76 of 80
Phantom description
R e =R g R e A e
. ' Schmid & Partner- ° . - :

B S LT
i .I.. L v

i) -

Enginearing AG by

eme 241 1 548 97 00, Pas +41 1 QAL AT TV
Taughausatranns 47, mw,hluﬂhl.‘ Phane : . L

Cartificata f confermity | First Articls inspection

[A1A Tl Phamricen

305 O a0 G

P-4 150 and higher
Coamicoi

Teata

Th mmm-mlml-m io laat of firmt arlieles.
Compisle

ware mad mem.nanMWHn.TF—!mnmu
l!ﬂhtﬂmm m'-?nﬂ Pl . Saral Ko, TP-1008, Catin paramewnrs have beah ribaabed
using furner

Aadiny Lite (called gamskei). )
i Cetala

R B AT [ Featie
Wateral michness | Gom e el e ~Hemen #)= OLZrmam M "
T ——— R T e e S an | el
Fammaiary legqusnzies ﬂllﬂ"l‘ll - - 2
mﬁm—%rh Tya 3 '%'_m .

E_m_mmhw Libe stended.
Srandards

[l CEMELEG EM HO361
lﬂﬂm*-:u.i % )
ﬁ::“mﬁuhu&nmm &) ared Is also wWitin B tolarancs requirsmenis of e shaged
[1] and [¥}.

Camianmity

samd phove n-'ll'r. i hmuhw-ﬁﬂunnmlﬂ'ﬂ!
!-qmmr ;m:mrmﬂg: -l..llnl-ﬂﬂ-nd d--lntunduﬂlmllﬂm

Drata 2803 200F

Schmid & Partnor
Englnasring AG
Bigmstare | Bramp

L ]
T TR

Fo Lamrnbindt | ' e

Pags VI
Dunn s 4 - 00 DG0 At O& <8



Order No: GSM10003855-1
Date: July. 3, 2006
Page: 77 of 80
8. System validation from original equipment supplier

DASY4 Validation Report for Head TSL
[SapesTime: §90H J005 14:48:-17

Teal Laboraiorsys SPEAC, furich, Swnzeriomd

DUIT: Dipoke 900 Mz Types D900% 25 Serinl: DY - Shi; 184

Comuerunication Systermn: CW-SHE Frogoenoy: 900 MHE iy Cyele: 12

Mledinm: HEL 200 MHE

Medim parameiens wsed: = 900 MHx o = 0.9 mbo'og =420 0 = '“HHHGH.-'I'H'
Phemiom section: Flal Sectan

Measursament Sundard: DASYd (High Precisson Assessment)

DASYS Configurstion
®  Prote ETIOWE - SHSUT, Consf5 595, 308 205, Calibried 16 10208
a  Semor-Sorfee deiE (Mool Sirtse Deectioed
&  Flectronios DAL Sefil §; Cabbesnd 67 01 2508
& Pharvien: Fisl Pl 291 Tepe: QD00 44
& Sivasiremeni W INERYL YA Baikd 9; Postprecoming 56 SEMCALD, V1B Hidd 151

Pin = 250 m'W: d = 15 mm/Area Sean (81«81l ):
Measurement grid: do=13mm, dy=15mm
Maximum vakue of SAR (interpodaled ] = 281 mWig

Pin = 250 mW: d = 15 mm/Eeom Scan 2 (T Ta 71 0 uhe 0:
Mensurement grid: dv=Semm, dy=5Smm, dr=3mm

Reherence Vil = 56,9 ¥ Power Dirift = -(L018 dB

Peak SAR {extrapalmed) = 3.8 Wikg

SAR( g) = Lb mWigs SARID gi = 16T m¥ig

W imism value of SAR (messured) = 282 mWig

df
LA

.08

1

BB = LEInWg

Cerilcan Mo TR0 - 184 _Sagls Page B al



Order No: GSM10003855-1
Date: July. 3, 2006
Page: 78 of 80

DASY4 Validation Report for Body TSL
DatesTime: 2308 2005 146:14:01

Test Lahorawory: SPEAG. Zunch, Swilzerdand

TVUT's Dok S0 Mz; Topes TR0V 2; Serial DUOGY D - 5N 184
Commmnication System: CWH0 Fregquency: 500 MHx Doy Cyele: 2]
Mobediam: MSL 900 BMH
Mindium parmeters used: = 900 MHz, o= 1.07 mho/m; g = 54.60 p = 100 kg'm'
Phamom ssciion: Flar Section
Measuremend Standaind: DASYS (High Prision Assesement §
[FASYA Configerntion:

#  Prabe ETMPS - SHUNT, CoasPe 7T, 477, 77 Caliboin: 3510308

& Semar-Surfues dmm (dichariiosl SiFTees Deeoion

#  Elsprromios: AT 5ol 1 Ol 07 01 2002

®  Phamien: Fla Phanian 490 Tipe QDEHOPITAY

& Masaroreen SWC ASYL VA0 Baikl 9 Pospreceming S8 SEMOAD, V8 Busld 151

Pin = 250 mW: d = 15 mm 2/Area Scan (81x81x1):
Mcasirement prid; dv=15mm, dy=15mm
hanimum value of SAR finterpolated) = 2.%4 mW% /g

Fim = 250 mW; d = 15 mm 2/Zodm Sean {777 )00 nhee 0;
Mesuremest prid: du=5nam, dy=*mm. d2=3mem

Relernes Value = 55,3 Vimy Power Dt = <[00 &8

Teak SAR (Extrapalsed) = 3.00 Wikg

AR gh=2.8% mV¥ g SARID g) = .74 mW/'g

Meximum valoe of SAR {messured] = 2% mWig

120

<10,

-a0,0

040 = 1isneg

Canficain Mo DRIVE-184_Augis Pagad ol §
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DASY4 Validation Report for Head TSL
Dase Time: 15082005 174K

Test Labarasinry: SPEAG, Zurich, Switmeriand

DUT: Bipole 1900 MHz; Type: DIBHVI; Serial: D1W0YI - SN-5d0ZR
Commumicatson Sysem: CW- 190k Frequency: 1900 MHz; Duty Cycle: 101
Medium: HSL 1904 MHz; :
bledium parmmeters used: = 1900 MHez; o= 147 mbo/m; ¢ = 38.6; p= | 0KH} Kpim
Pheniom section: Flat Section
bleasurement Standont DAS Y4 [High Precison Assessment )
DASYH Canfiguration:
a  Probe ETI0VE - SMIS0T: ConvFl.06, 496 4 0L Calbred: 36,10.3004
&  SmporSipiece dmm W echomnicel Sorrfscs Debad o
#  Elothniies DAER SidD || Calibomad: &7 01, 7005
Phantos: Flst Peamorm 50 | fosi Type QENEIFS0A A
Wignssrereil SW: DASYL VA6 Bl ¥; Posipnoeaieg 99 SEMCAD, V1A Bulld 151

Pin = 250 mW; d = 10 mm/Area Sean (61x81x1 )
Measurient grid: da=15mm, dy=135mm
Mlaximnem value of SAR (interpalated) = | 18 mWig

Pim = 250 mW: d = 10 mm FToom Scan (TxTxT)Cobe O
pessurement grid: do=3mm, dy=5mm. de=S5mim

Riferemee: YVakue = 915 YVimg Poer Dinfl = 000 (B

Peak SAR (extrapalabed) = 1 7.2 Wiky

SAR(D ) = 9H% mWigs SARITO g = 5.16 mWig

Masimem vales of SAR {mepsared) = 11.2 mWig

did
n.on

£.00

-24.8

-32.8

-40.m

0dil = 1] 2mg

Cartificaia Mo D1900%2-50028_Aupds Fageiof A
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DASY4 Validation Report for Body TEL
Dt Timne; 2608, 2005 15:32:.39

Test Laboratory: SPEAG, Zunich, Switzerland

PUT: Mpode 1900 MHz; Type: DIMOVE; Serial; D19S0VE - SN-Sd02E
Commumication System: CW-190 Frequency: 1900 MHz; Thety Cawcle: 1:]
Medivm: MSL 1900 MH,
Medism paramsciers used: T= 1500 MHz:; o = 16 mbhaim; = 53.3; p = 1000 kg’
Phantom section: Flat Section N
Weasurenvent Smndarl: DASY 4 (High Precison Assessment)
DasY4 Configumbtion:
Prisbe: ETIDFVE - S840 907; CoavFila, 4,40, 4470 Calibraied: 38 183004

»  Sermor-Surface: A | Mechanical Surfses Detection)

& Eleswonics: DAES S0l Calibbreed: €7 31 2085

#  Phasinm: Pl Fhantom 50 il Type: QDMHIPSAA

& Plemairement 5W ASYA, VAL Bebd % Poalproccsing 5% SERCAD V1S Balld 131

Pin = 250 mW; d = 10 mm 2/Ares Scan (81x81x1):
Messmrement grid: do=15mmim, dy=153mm
plaimium value of SAR (nterpolabed) = 11.2 m'W/g

Pin = 250 mW; d = 10 mm }Zoom Scan (TxTx7 M Cube (i
Measunement grid: de=3mm, dy=5mm, de=5nm

Reference Value = %6.7 ¥im; Power Drifi = -(u(25 dB

Feak SAR (extrapolnied) = 164 Wik

SAR(] g) = L.H mWig: SAR(I0 g) = 5.22 mW/g

Maximum valuee of SAR (messured) = 11,2 mWig

R —

00

-16.0

-24.0

FdB= 11 2mWg

Caraficatm ko D1SH-54008_sugls Paga Bl B
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